"&',-. 0

Uy oo d e o ﬂm

;J
&

2 fa
ﬁhuﬁw RW I C K o # " W ﬁ RW I C K Australia New Zealand United Kingdom
A M i T 1300 787 888 T +64 (0) 9 477 3080 T +44 (0) 1451 822 383

' Q’ ¢ .' , # Q,g‘m Y & ; ' & B PN 4 - g G (toll free in Australia) ~ F +64 (0) 9 479 6313 F +44 (0) 1451 822 369
é y 3 W W e 2 3 o ‘ = F +61(0) 3 9415 7236 info@warwick.co.nz info@warwick.co.uk
f Aca p u lCO " ® w F +61(0) 3 9416 1060 www.warwick.co.nz www.warwick.co.uk
,‘}, 4 & 4 ke =T / ¢ _ ™ R infol@warwick.com.au
7 ,g Upho[stery Jacquards‘l ' W & T g Ty f .8 - : ' www.warwick.com.au
RANGE NAME: ACAPULCO INWANIS) ALONZO
WIDTH: 140CM 140CM 140CM
WEIGHT: 496GSM 496GSM 496GSM
COMPOSITION: 58.7% POLYESTER 58.7% POLYESTER 58.7% POLYESTER
35.3% ACRYLIC 305.3% ACRYLIC 305.3% ACRYLIC
% VISCOSE 6% VISCOSE 6% VISCOSE
v _ ABRASION: 70,000 70,000 70,000
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Features

- Strength and Durability: Tested for heavy commercial upholstery applications and extended performance and appearance
characteristics.
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production facilities.

4§ 9l’ 'llwﬂ" "i" tﬂi “'“i‘u iﬁ JFF “i“i"q ‘1‘ 5“. “l “!‘ l\ﬂ "!" I‘oiui"‘ .I‘,“'ti &‘”'l, lhi ’ o W 3 i M n g w? " / @ ; o il e e JAE q " - Oeko-Tex: Tested for harmful substances and found to comply with all required criteria for environmentally friendly

11‘;; W :;U,t #": oy :‘;l o o r;{u ﬂﬁ ith .'p uié. ol ‘
oy W, e O, A i T ) N
LT e R T e R

' all il | Y .l’. . s ol

i i, - Fire Rated: Tested for AS1530.3.
'i : ki..‘ (1] lﬂ t i" : w 1 L IEGT TREe gy j B gL A gl : I - Guarantee: 3 Years. Please see www.warwick.com.au for further information.

Alanis Forest Australian and New Zealand Test Standards

Martindale rub Test: Heavy Duty Commercial Rating
(1SO 12947-2) Test Report Available on Request
Fire Hazard Properties: AS 1530 Part Il Conducted

Test Report Available on Request

Warwick performance standards meet or exceed industry requirements.
Please note that test results are intended as a guide and should be
considered in conjunction with the fabric usage.

Warwick Fabrics have a commitment to our care of the environment. We request that if these samples are no longer required
please contact your local Warwick Fabrics Showroom so that we may recycle them. Thank you.
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COMMERCIAL TEXTILE ASSOCIATION Tested for harmfulsubstances
OF Ausm“L'fMTT?:w ZEALAND FIRE RATED according to Oeko-Tex Standard 100
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WARWICK Acapulco

Alonzo Stone

Alonzo Walnut

Alonzo Glacier

Alonzo Charcoal
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Alanis Stone

Alanis Walnut

Alanis Glacier

Alanis Charcoal

Acapulco Stone

Acapulco Walnut

Acapulco Charcoal

Alonzo Sunshine

Alonzo Terracotta

Alonzo Merlot

Alonzo Indigo

Alanis Sunshine

Alanis Terracotta

Alanis Merlot

Alanis Indigo

Acapulco Sunshine

Acapulco Indigo

Alonzo Seafoam

Alonzo Forest

Alanis Lagoon

Alanis Seafoam

Acapulco Lagoon

Acapulco Seafoam



